
901 Main Street 
P.O. Box 728 

Geraldton, Ontario. P0T 1M0 
Fax: 807-854-0483 

February 2025 

Mayor James McPherson and Council  
The Corporation of the Municipality of Greenstone 
P.O. Box 70 
Geraldton, Ontario 
P0T 1M0 

Re: 2024 O.Reg 170/03 Schedule 22 Summary Report, O.Reg 170/03 Section 11 Annual 
Report & O.Reg 387/04 Annual Record of Water Taking for the: 

-Beardmore Drinking-Water System
-Caramat Drinking-Water System
-Geraldton Drinking-Water System
-Longlac Drinking-Water System
-Nakina Drinking-Water System

Attached are the 2024 Annual and Summary Reports for the Greenstone Drinking Water 
Systems.  The Reports are based on information provided by Operators in accordance with 
[...]
29/09/2024 52.8040 52804.0009
30/09/2024 47.5390 47539.0015
01/10/2024 75.8850 75885.0021
02/10/2024 134.7810 134781.0059
03/10/2024 105.3080 105307.9987
04/10/2024 38.0800 38080.0018
05/10/2024 47.8350 47834.9991
06/10/2024 56.2510 56250.9995
07/10/2024 109.8350 109834.9991
08/10/2024 109.3280 109328.0029
09/10/2024 40.2570 40257.0000
10/10/2024 64.5440 64543.9987
11/10/2024 45.9730 45972.9996
12/10/2024 80.8690 80869.0033
13/10/2024 42.8080 42807.9987
14/10/2024 47.8730 47873.0011
15/10/2024 44.5800 44580.0018
16/10/2024 51.2690 51269.0010
17/10/2024 80.9100 80910.0037
18/10/2024 40.5700 40569.9997



19/10/2024 66.2340 66234.0012
20/10/2024 63.3940 63394.0010
21/10/2024 35.0140 35013.9999
22/10/2024 45.8920 45891.9983
23/10/2024 54.1090 54109.0012
24/10/2024 72.2330 72233.0017
25/10/2024 45.6970 45696.9986
26/10/2024 85.7070 85707.0007
27/10/2024 48.6330 48632.9994
28/10/2024 37.9420 37942.0013
29/10/2024 45.9420 45942.0013
30/10/2024 53.5610 53561.0008
31/10/2024 45.2080 45208.0002
01/11/2024 73.6330 73633.0032
02/11/2024 44.3790 44379.0016
03/11/2024 49.1910 49191.0019
04/11/2024 53.5080 53507.9994
05/11/2024 89.2360 89236.0001
06/11/2024 54.0240 54023.9983
07/11/2024 47.4460 47445.9991
08/11/2024 50.9880 50987.9990
09/11/2024 66.4310 66430.9998
10/11/2024 66.1310 66130.9967
11/11/2024 49.0580 49057.9987
12/11/2024 46.1420 46141.9983
13/11/2024 45.1710 45171.0014
14/11/2024 49.2320 49231.9984
15/11/2024 49.0290 49028.9993
16/11/2024 47.9730 47972.9996
17/11/2024 50.3800 50380.0011
18/11/2024 71.3140 71314.0030
19/11/2024 73.8840 73884.0027
20/11/2024 74.7370 74736.9995
21/11/2024 76.5930 76593.0023
22/11/2024 58.7290 58729.0001
23/11/2024 44.7340 44734.0012
24/11/2024 48.2340 48234.0012
25/11/2024 47.9700 47970.0012
26/11/2024 65.0470 65046.9971
27/11/2024 51.0100 51009.9983
28/11/2024 48.2670 48266.9983
29/11/2024 47.5400 47540.0009
30/11/2024 75.2950 75294.9982
01/12/2024 61.5960 61596.0007



02/12/2024 44.4180 44417.9993
03/12/2024 52.3380 52338.0013
04/12/2024 43.9680 43967.9985
05/12/2024 38.5750 38575.0008
06/12/2024 119.5020 119501.9989
07/12/2024 49.7060 49706.0013
08/12/2024 52.0340 52034.0004
09/12/2024 75.6220 75622.0016
10/12/2024 63.2260 63226.0017
11/12/2024 66.8750 66875.0000
12/12/2024 87.6210 87621.0022
13/12/2024 58.8850 58884.9983
14/12/2024 50.7000 50700.0008
15/12/2024 87.3860 87386.0016
16/12/2024 45.1600 45159.9998
17/12/2024 57.6690 57668.9987
18/12/2024 59.0450 59044.9982
19/12/2024 63.1550 63154.9988
20/12/2024 61.4500 61450.0008
21/12/2024 53.2060 53206.0013
22/12/2024 88.4160 88416.0004
23/12/2024 59.7050 59705.0018
24/12/2024 50.5360 50535.9993
25/12/2024 71.6510 71651.0010
26/12/2024 59.3100 59310.0014
27/12/2024 49.8650 49865.0017
28/12/2024 65.1940 65194.0002
29/12/2024 65.5150 65514.9994
30/12/2024 49.7740 49773.9983
31/12/2024 44.7130 44713.0013



16
430613
5495083
Metered

   
     

    

     
  

 



 

 

 

Caramat Drinking Water System 
 

Small Municipal Residential Drinking Water System 
 
 
 
 

January 1 – December 31, 2024 
 
 
 
 

O.Reg 170/03 Schedule 22 Summary Report 
O.Reg 170/03 Section 11 Annual Report 

& 
O.Reg 387/04 Annual Record of Water Taking 

 
 
 
 
 

Issued: February 2025 
 

Prepared by the  
 

 



 
2024 Annual Report 

Caramat Water Treatment 

 
 
 Page 2 of 13 

 
 

Drinking-Water System Number:   220000184 
Drinking-Water System Name: Caramat Drinking Water System 
Drinking-Water System Owner: The Corporation of the Municipality of Greenstone 
Drinking-Water System Category: Small Municipal Residential Drinking Water-System 
Period being reported: January 1 – December 31, 2024 

 
SECTION 1: INTRODUCTION 
 
This document is prepared in accordance with Section 11 and Schedule 22 of O.Reg.170/03 
under the Safe Drinking Water Act and with Section 9 of O.Reg.387/04 under the Ontario 
Water Resources Act.   
 
The reports are prepared by the Ontario Clean Water Agency on behalf of the Corporation of 
the Municipality of Greenstone.  Acronyms and definitions can be found at the end of the 
report. 
 

A copy of the Summary Report must be provided to the members of the municipal council by 
March 31, 2025. 
 
SECTION 2: REQUIREMENTS OF THE REPORTS 
 
Schedule 22 Report 
The report must list the requirements of the Act, the regulations, the system’s approval and 
any order that the system failed to meet at any time during the period covered by the report. It 
must also specify the duration of the failure, and for each failure referred to, describe the 
measures that were taken to correct the failure. 
 
For the purpose of enabling the owner of the system to assess the rated capability of their 
system to meet existing and future planned water uses, the following information is required to 
be included in this report: 

• A summary of the quantities and flow rates of the water supplied during the period 
covered by the report, including monthly average and maximum daily flows. 

• A comparison of the summary to the rated capacity and flow rates approved in the 
systems approval. 
 

Section 11 Report 
The annual report must contain the following: 

• A brief description of the drinking water system and a list of chemicals used by the 
system. 

• A description of any major expenses incurred during the period covered by the report to 
install, repair or replace required equipment.   

• A summary of all adverse water quality incidents (AWQI) reported to the Ministry 



 
2024 Annual Report 

Caramat Water Treatment 

 
 
 Page 3 of 13 

 
 

• A summary of  corrective actions taken in response all AWQIs 
• A summary of all test results required under the regulation, under an approval, 

municipal drinking water license or order, including an OWRA order.  
• A statement of where a Schedule 22 report will be available for inspection. 

The report must be prepared not later than February 28 of the following year. 
 
Regulation 387 Report 
On or before March 31 in every year, every holder of a permit to take water (PTTW) shall 
submit to a Director the data collected and recorded for the previous year. 
 
A record of annual water taking can be found in Appendix A. – Annual Water Taking Data 
 
SECTION 3: SECTION 11 REPORT 
 

Information 
Population Served 58 

Does your Drinking-Water System serve more 
than 10,000 people? Yes [  ]  No [ X ] 

Is your annual report available to the public at 
no charge on a web site on the Internet? Yes [X]  No [  ] 

Location where Summary Report required 
under O. Reg. 170/03 Schedule 22 will be 

available for inspection. 

Geraldton Ward Office (Administration) 
1800 Main Street 

Geraldton, ON     P0T 1M0 
Longlac Ward Office 

105 Hamel Avenue 
Longlac, ON     P0T 2A0 

Number of Designated Facilities served: N/A 
Did you provide a copy of your annual report 

to all Designated Facilities you serve?  

Number of Interested Authorities you report to: N/A 
Did you provide a copy of your annual report 
to all Interested Authorities you report to for 

each Designated Facility? 
 

List all Drinking-Water Systems (if any), which receive all of their drinking water from 
your system: 

DWS Name: DWS: # 
Did you provide a copy of your annual report to all Drinking-Water System owners that 

are connected to you and to whom you provide all of its drinking water? 
Yes [  ]   No [  ] 

Indicate how you notified system users that your annual report is available, and is free of 
charge. 

[X] Public access/notice via the web      
[X] Public access/notice via Government Office (Municipal) 
[X] Public access/notice via a newspaper    
[X] Public access/notice via Public Request 
[   ] Public access/notice via a Public Library      



 
2024 Annual Report 

Caramat Water Treatment 

 
 
 Page 4 of 13 

 
 

[   ] Public access/notice via other method – Community Television Channel 
 
Note: For the following tables below, additional rows or columns may be added or an appendix may be 
attached to the report 
 
Facility Description 
The treatment process generally consists of pre-ozonation, filtration through the multi-stage 
slow sand filter, primary chlorination, storage, and secondary chlorination. 
 
The filtration system consists of a 75.2 m3/day pre-packaged, two-train, multi-stage filtration 
system designed and manufactured by MS Filter Inc.  The two-train roughing filter, slow sand 
filter and granular activated carbon (GAC) contractor are all contained within one overall filter 
tank.  The ozone generation and contactor equipment is separate from the filter tank. 
 
Primary disinfection is achieved using a 12% sodium hypochlorite solution injected into the 
raw water, downstream of the filtration system, by means of two (duty/stand-by) chemical 
metering pumps.  The necessary chlorine contact time is achieved within the two 57 m3 
reservoirs.  The reservoirs provide the necessary minimum contact time for adequate 
disinfection as well as equalization and emergency water storage as per MOE guidelines. 
 
Two high lift pumps (duty and stand-by) draw treated water from the reservoirs to the 
distribution system. 
 
One backwash pump also draws treated water from the reservoirs and is used to backwash 
the filtration system. 
 
The free chlorine residual of the treated water is monitored continuously by an online 
analyzer, and recorded in the PLC. 
 
A magnetic flow meter measures the treated water flow to the distribution system.  This 
information is recorded in the PLC. 
 
Secondary disinfection is achieved using a 12% sodium hypochlorite solution injected into 
the high lift pump discharge header by means of two (duty and stand-by) chemical metering 
pumps. 
 
A 60-kW-diesel generator in a stand alone container provides standby power to the WTP. 
 
In November 2009, an oxygen concentrator system was installed and put into operation 
 

 
Chemicals Used During Reporting Period 

-    - Sodium Hypochlorite 12% 
-    - Oxygen (generated on site) 
-    - Ozone (generated on site) 
-    - Granular activated carbon (GAC) 

 



 
2024 Annual Report 

Caramat Water Treatment 

 
 
 Page 5 of 13 

 
 

Significant Expenses 
Significant expenses were incurred to: 

 Install Required Equipment 
 Repair Required Equipment 

X Replace Required Equipment 
 
Install Repair Replace Description Expense 

  X High Lift Pump/Motor Replacement X2  
 $25000 

     
 
Provide details on the notices submitted in accordance with subsection 18(1) of the 
Safe Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported 
to Spills Action Centre   

Incident Date 
(yyyy/mm/dd) Parameter Result Unit of 

Measure Corrective Action 
Corrective 

Action Date 
(yyyy/mm/dd) 

      
      

 
Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03, during this 
reporting period 

 Number of 
Samples 

Range of E.Coli Or 
Fecal Results 

(min #)-(max #) 

Range of Total 
Coliform Results 
(min #)-(max #) 

Number 
of HPC 

Samples 

Range of HPC 
Results 

(min #)-(max #) 
Raw N/A N/A N/A N/A N/A 
Treated N/A N/A  N/A N/A N/A 
Distribution 

      
 

52 
 

0 – 0 
 

0 – 0 
 

53 
 

10 – 10 
 

 
Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03 during the period 
covered by this Annual Report 
 Number of Grab 

Samples 
Range of Results 
(min #)-(max #) 

 

NOTE: For continuous 
monitors use 8760 as the 
number of samples. 
 
* Turbidity & chlorine 
Min/Max (lows/highs) are due 
to planned maintenance and 
not plant upset. 

Turbidity 
Raw 

Filter #1 
Filter #2 

 

 
100 
8760 
8760 

 

 
0.67 – 2.03 NTU 
0.00 – 0.95 NTU 

0.00 – 0.080 NTU 
 

Chlorine 
Treated 

Distribution 

 
8760 
101 

 
0.32 – 3.26 mg/L 
0.74 – 1.97 mg/L 

Fluoride 
(If the DWS provides 
fluoridation) 

N/A N/A 

 
 
Summary of additional testing and sampling carried out in accordance with the requirement 
of an approval, order or other legal instrument 



 
2024 Annual Report 

Caramat Water Treatment 

 
 
 Page 6 of 13 

 
 

Date of legal 
instrument issued Parameter Date Sampled 

(yyyy/mm/dd) Result Unit of Measure 

December 16, 2021 
Municipal Drinking 

Water Licence 
(MDWL)#225-101 

Nitrosodimethylamine 
(NDMA) Quarterly 

2024/01/04 
2024/04/02 
2024/07/08 
2024/10/01 

<0.00360 
<0.00110 
<0.00120 
<0.00414 

μg/L 
μg/L 
μg/L 
μg/L 

December 16, 2021 
Municipal Drinking 

Water Licence 
(MDWL)#225-101 

 
Trihalomethanes 

(THM’s) 
Monthly 

2024/01/08 
2024/02/05 
2024/03/04 
2024/04/02 
2024/05/06 
2024/06/10 
2024/07/08 
2024/08/06 
2024/09/09 
2024/10/01 
2024/11/04 
2024/12/09 

31.8 
24.4 
28.2 
38.2 
13.7 
14 
29 
42 
27 
25 

25.8 
28.3 

μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 
μg/L 

 
Summary of Inorganic parameters tested during this reporting period or the most recent 
sample results 

Parameter Sample Date 
(yyyy/mm/dd) Result Value Unit of 

Measure MAC 
Exceedance 

MAC ½ MAC 
Antimony 2022/01/17 < MDL 0.6 μg/L 6 No No 
Arsenic 2022/01/17 < MDL 1 μg/L 10 No No 
Barium 2022/01/17  18 μg/L 1000 No No 
Boron 2022/01/17 < MDL 50 μg/L 5000 No No 
Cadmium 2022/01/17 < MDL 0.1 μg/L 5 No No 
Chromium 2022/01/17 < MDL 1 μg/L 50 No No 
Mercury 2022/01/17 < MDL 0.1 μg/L 1 No No 
Selenium 2022/01/17 < MDL 1 μg/L 50 No No 
Uranium 2022/01/17 < MDL 2 μg/L 20 No No 
Fluoride 2022/01/17  0.022 mg/L 1.5 No No 

Nitrate 

2024/01/08  0.346 mg/L 10 No No 
2024/04/02  0.239 mg/L 10 No No 
2024/07/08  0.417 mg/L 10 No No 
2024/10/01  0.411 mg/L 10 No No 

Nitrite 

2024/01/08 < MDL 0.01 mg/L 1 No No 
2024/04/02 < MDL 0.01 mg/L 1 No No 
2024/07/08 < MDL 0.01 mg/L 1 No No 
2024/10/01 < MDL 0.01 mg/L 1 No No 

Sodium 2022/01/17  5.74 mg/L 20** No No 
*Lead Refer to Summary Table Below 

*only for drinking water systems testing under Schedule 15.2; this includes large municipal non-residential systems, small 
municipal non-residential systems, non-municipal seasonal residential systems, large non-municipal non-residential 

systems, and small non-municipal non-residential systems 
**There is no MAC for Sodium.  The aesthetic objective for sodium in drinking water is 200 mg/L. The local Medical Officer 

of Health should be notified when the sodium concentration exceeds 20 mg/L so that this information may be 
communicated to local physicians for their use with patients on sodium restricted diets. 

 



 
2024 Annual Report 

Caramat Water Treatment 

 
 
 Page 7 of 13 

 
 

Summary of lead testing under Schedule 15.1 during this reporting period  
(applicable to the following drinking water systems; large municipal residential systems, small municipal 
residential systems, and non-municipal year-round residential systems)  

Location Type Number of Samples Range of Lead Results  
(min#) – (max #) 

Number of 
Exceedances 

Plumbing  N/A N/A N/A 
Distribution 0  0 
Distribution - 
Alkalinity_CaCO3: 
(mg/L) 
 

2 63.4 - 81.7 0 

 
Summary of Organic parameters sampled during this reporting period or the most recent 
sample results 

Parameter Sample Date 
(yyyy/mm/dd) Result Value Unit of 

Measure MAC Exceedance 
MAC ½ MAC 

Treated Water 
1,1-Dichloroethylene (ug/L)-TW 2022/01/19 < MDL 0.5 μg/L 14 No No 
1,2-Dichlorobenzene (ug/L)-TW 2022/01/19 < MDL 0.5 μg/L 200 No No 
1,2-Dichloroethane (ug/L)-TW 2022/01/19 < MDL 0.5 μg/L 5 No No 
1,4-Dichlorobenzene (ug/L)-TW 2022/01/19 < MDL 0.5 μg/L 5 No No 
2,3,4,6-Tetrachlorophenol (ug/L)-
TW 

2022/01/17 < MDL 0.5 μg/L 100 No No 

2,4,6-Trichlorophenol (ug/L)-TW 2022/01/17 < MDL 0.5 μg/L 5 No No 
2,4-Dichlorophenol (ug/L)-TW 2022/01/17 < MDL 0.3 μg/L 900 No No 
2,4-Dichlorophenoxy acetic acid 
(2,4-D) (ug/L)-TW 

2022/01/17 < MDL 0.2 μg/L 100 No No 

2-methyl-4-chlorophenoxyacetic 
acid (MCPA) (ug/L)-TW 

2022/01/17 < MDL 0.2 μg/L 100 No No 

Alachlor (ug/L) -TW 2022/01/17 < MDL 0.1 μg/L 5 No No 
Atrazine + N-dealkylated 
metabolites (ug/L)-TW 

2022/01/17 < MDL 0.2 μg/L 5 No No 

Azinphos-methyl (ug/L)-TW 2022/01/17 < MDL 0.1 μg/L 20 No No 
Benzene (ug/L)-TW 2022/01/19 < MDL 0.5 μg/L 1 No No 
Benzo(a)pyrene (ug/L)-TW 2022/01/17 < MDL 0.005 μg/L 0.01 No Yes 
[...]
19/08/2024 1445.0000 1445000.0000
20/08/2024 1448.0000 1448000.0000
21/08/2024 1413.0000 1413000.0000
22/08/2024 1870.0000 1870000.0000
23/08/2024 2720.0000 2720000.0000
24/08/2024 1548.0000 1548000.0000
25/08/2024 1453.0000 1453000.0000
26/08/2024 1210.0000 1210000.0000
27/08/2024 1267.0000 1267000.0000
28/08/2024 1151.0000 1151000.0000
29/08/2024 1302.0000 1302000.0000
30/08/2024 1205.0000 1205000.0000
31/08/2024 966.0000 966000.0000
01/09/2024 1324.0000 1324000.0000
02/09/2024 1170.0000 1170000.0000
03/09/2024 1344.0000 1344000.0000
04/09/2024 1070.0000 1070000.0000



05/09/2024 1302.0000 1302000.0000
06/09/2024 1076.0000 1076000.0000
07/09/2024 1243.0000 1243000.0000
08/09/2024 1256.0000 1256000.0000
09/09/2024 1453.0000 1453000.0000
10/09/2024 1276.0000 1276000.0000
11/09/2024 1275.0000 1275000.0000
12/09/2024 1440.0000 1440000.0000
13/09/2024 1348.0000 1348000.0000
14/09/2024 1379.0000 1379000.0000
15/09/2024 1191.0000 1191000.0000
16/09/2024 1490.0000 1490000.0000
17/09/2024 1382.0000 1382000.0000
18/09/2024 1396.0000 1396000.0000
19/09/2024 1327.0000 1327000.0000
20/09/2024 2690.0000 2690000.0000
21/09/2024 1183.0000 1183000.0000
22/09/2024 1339.0000 1339000.0000
23/09/2024 1392.0000 1392000.0000
24/09/2024 1362.0000 1362000.0000
25/09/2024 1401.0000 1401000.0000
26/09/2024 1453.0000 1453000.0000
27/09/2024 1479.0000 1479000.0000
28/09/2024 1535.0000 1535000.0000
29/09/2024 1550.0000 1550000.0000
30/09/2024 2936.0000 2936000.0000
01/10/2024 1536.0000 1536000.0000
02/10/2024 1501.0000 1501000.0000
03/10/2024 1624.0000 1624000.0000
04/10/2024 1642.0000 1642000.0000
05/10/2024 1548.0000 1548000.0000
06/10/2024 1693.0000 1693000.0000
07/10/2024 1694.0000 1694000.0000
08/10/2024 1855.0000 1855000.0000
09/10/2024 1780.0000 1780000.0000
10/10/2024 1909.0000 1909000.0000
11/10/2024 1631.0000 1631000.0000
12/10/2024 1500.0000 1500000.0000
13/10/2024 1482.0000 1482000.0000
14/10/2024 1743.0000 1743000.0000
15/10/2024 1619.0000 1619000.0000
16/10/2024 1457.0000 1457000.0000
17/10/2024 1724.0000 1724000.0000
18/10/2024 1666.0000 1666000.0000



19/10/2024 1501.0000 1501000.0000
20/10/2024 1700.0000 1700000.0000
21/10/2024 1718.0000 1718000.0000
22/10/2024 1832.0000 1832000.0000
23/10/2024 1638.0000 1638000.0000
24/10/2024 1748.0000 1748000.0000
25/10/2024 1397.0000 1397000.0000
26/10/2024 1634.0000 1634000.0000
27/10/2024 1677.0000 1677000.0000
28/10/2024 1587.0000 1587000.0000
29/10/2024 1560.0000 1560000.0000
30/10/2024 1219.0000 1219000.0000
31/10/2024 1940.0000 1940000.0000
01/11/2024 1620.0000 1620000.0000
02/11/2024 1488.0000 1488000.0000
03/11/2024 1781.0000 1781000.0000
04/11/2024 1605.0000 1605000.0000
05/11/2024 1479.0000 1479000.0000
06/11/2024 1413.0000 1413000.0000
07/11/2024 1499.0000 1499000.0000
08/11/2024 1300.0000 1300000.0000
09/11/2024 2577.0000 2577000.0000
10/11/2024 1411.0000 1411000.0000
11/11/2024 1429.0000 1429000.0000
12/11/2024 1422.0000 1422000.0000
13/11/2024 1362.0000 1362000.0000
14/11/2024 1283.0000 1283000.0000
15/11/2024 1302.0000 1302000.0000
16/11/2024 1212.0000 1212000.0000
17/11/2024 1399.0000 1399000.0000
18/11/2024 2678.0000 2678000.0000
19/11/2024 1231.0000 1231000.0000
20/11/2024 1403.0000 1403000.0000
21/11/2024 1378.0000 1378000.0000
22/11/2024 1342.0000 1342000.0000
23/11/2024 1409.0000 1409000.0000
24/11/2024 1493.0000 1493000.0000
25/11/2024 1387.0000 1387000.0000
26/11/2024 1333.0000 1333000.0000
27/11/2024 1442.0000 1442000.0000
28/11/2024 1403.0000 1403000.0000
29/11/2024 1418.0000 1418000.0000
30/11/2024 1362.0000 1362000.0000
01/12/2024 1373.0000 1373000.0000



02/12/2024 1320.0000 1320000.0000
03/12/2024 1485.0000 1485000.0000
04/12/2024 1350.0000 1350000.0000
05/12/2024 1347.0000 1347000.0000
06/12/2024 1396.0000 1396000.0000
07/12/2024 1273.0000 1273000.0000
08/12/2024 1384.0000 1384000.0000
09/12/2024 1357.0000 1357000.0000
10/12/2024 1469.0000 1469000.0000
11/12/2024 1297.0000 1297000.0000
12/12/2024 1436.0000 1436000.0000
13/12/2024 1413.0000 1413000.0000
14/12/2024 2814.0000 2814000.0000
15/12/2024 1492.0000 1492000.0000
16/12/2024 1502.0000 1502000.0000
17/12/2024 1619.0000 1619000.0000
18/12/2024 1511.0000 1511000.0000
19/12/2024 3082.0000 3082000.0000
20/12/2024 1585.0000 1585000.0000
21/12/2024 1575.0000 1575000.0000
22/12/2024 1581.0000 1581000.0000
23/12/2024 1675.0000 1675000.0000
24/12/2024 1598.0000 1598000.0000
25/12/2024 1538.0000 1538000.0000
26/12/2024 1679.0000 1679000.0000
27/12/2024 1638.0000 1638000.0000
28/12/2024 1676.0000 1676000.0000
29/12/2024 1586.0000 1586000.0000
30/12/2024 1572.0000 1572000.0000
31/12/2024 3284.0000 3284000.0000



16
502775
5510370
Metered



 

 

 

Longlac Drinking Water System 
 

Large Municipal Residential Drinking Water System 
 
 
 
 

January 1 – December 31, 2024 
 
 
 
 

O.Reg 170/03 Schedule 22 Summary Report 
O.Reg 170/03 Section 11 Annual Report 

& 
O.Reg 387/04 Annual Record of Water Taking 

 
 
 
 
 

Issued: February 2025 
 

Prepared by the  
 

 



 
2024 Annual Report 

Longlac Water Treatment 

 
 
 Page 2 of 13 

 
 

Drinking-Water System Number:   220000264 
Drinking-Water System Name: Longlac Drinking Water System 
Drinking-Water System Owner: The Corporation of the Municipality of Greenstone 
Drinking-Water System Category: Large Municipal Residential Drinking Water-System 
Period being reported: January 1 – December 31, 2024 

 
SECTION 1: INTRODUCTION 
 
This document is prepared in accordance with Section 11 and Schedule 22 of O.Reg.170/03 
under the Safe Drinking Water Act and with Section 9 of O.Reg.387/04 under the Ontario 
Water Resources Act.   
 
The reports are prepared by the Ontario Clean Water Agency on behalf of the Corporation of 
the Municipality of Greenstone.  Acronyms and definitions can be found at the end of the 
report. 
 

A copy of the Summary Report must be provided to the members of the municipal council by 
March 31, 2025. 
 
SECTION 2: REQUIREMENTS OF THE REPORTS 
 
Schedule 22 Report 
The report must list the requirements of the Act, the regulations, the system’s approval and 
any order that the system failed to meet at any time during the period covered by the report. It 
must also specify the duration of the failure, and for each failure referred to, describe the 
measures that were taken to correct the failure. 
 
For the purpose of enabling the owner of the system to assess the rated capability of their 
system to meet existing and future planned water uses, the following information is required to 
be included in this report: 

• A summary of the quantities and flow rates of the water supplied during the period 
covered by the report, including monthly average and maximum daily flows. 

• A comparison of the summary to the rated capacity and flow rates approved in the 
systems approval. 
 

Section 11 Report 
The annual report must contain the following: 

• A brief description of the drinking water system and a list of chemicals used by the 
system. 

• A description of any major expenses incurred during the period covered by the report to 
install, repair or replace required equipment.   

• A summary of all adverse water quality incidents (AWQI) reported to the Ministry 



 
2024 Annual Report 

Longlac Water Treatment 

 
 
 Page 3 of 13 

 
 

• A summary of  corrective actions taken in response all AWQIs 
• A summary of all test results required under the regulation, under an approval, 

municipal drinking water license or order, including an OWRA order.  
• A statement of where a Schedule 22 report will be available for inspection. 

The report must be prepared not later than February 28 of the following year. 
 
Regulation 387 Report 
On or before March 31 in every year, every holder of a permit to take water (PTTW) shall 
submit to a Director the data collected and recorded for the previous year. 
 
A record of annual water taking can be found in Appendix A. – Annual Water Taking Data 
 
SECTION 3: SECTION 11 REPORT 
 

Information 
Population Served 1388 

Does your Drinking-Water System serve more 
than 10,000 people? Yes [  ]  No [ X ] 

Is your annual report available to the public at 
no charge on a web site on the Internet? Yes [X]  No [  ] 

Location where Summary Report required 
under O. Reg. 170/03 Schedule 22 will be 

available for inspection. 

Geraldton Ward Office (Administration) 
1800 Main Street 

Geraldton, ON     P0T 1M0 
Longlac Ward Office 
105 Hamel Avenue 

Longlac, ON     P0T 2A0 
Number of Designated Facilities served: N/A 

Did you provide a copy of your annual report 
to all Designated Facilities you serve?  

Number of Interested Authorities you report to: N/A 
Did you provide a copy of your annual report 
to all Interested Authorities you report to for 

each Designated Facility? 
 

List all Drinking-Water Systems (if any), which receive all of their drinking water from 
your system: 

DWS Name: DWS: # 
Did you provide a copy of your annual report to all Drinking-Water System owners that 

are connected to you and to whom you provide all of its drinking water? 
Yes [  ]   No [  ] 

Indicate how you notified system users that your annual report is available, and is free of 
charge. 

[X] Public access/notice via the web      
[X] Public access/notice via Government Office (Municipal) 
[X] Public access/notice via a newspaper    
[X] Public access/notice via Public Request 
[   ] Public access/notice via a Public Library      



 
2024 Annual Report 

Longlac Water Treatment 

 
 
 Page 4 of 13 

 
 

[   ] Public access/notice via other method – Community Television Channel 
 
Note: For the following tables below, additional rows or columns may be added or an appendix may be 
attached to the report 
 
Facility Description 
The Longlac Water Treatment Plant (WTP), located on Park Street, draws raw water from Long Lake.  
The WTP is a package plant, consisting of two Graver Reactors/Filters.  Treatment includes 
coagulation, flocculation, and sedimentation with the aid of tube settlers, filtration, corrosion control 
and disinfection. This plant has a design capacity of 6,050 m3/day.  The WTP presently serves a 
population of approximately 1750 persons within the community and 500 persons within two First 
Nations.  The WTP was designed with the anticipation that the community would experience growth. 
 
Long Lake is the sole source of supply for the Longlac water system.  A surface water intake with 245 
m of 450 mm diameter intake piping through two course screens convey water by gravity to the 
intake well, and the low lift pumping chamber. Alum is the coagulant and the flocculation aid is 
Nalclear 8181 (polymer), they are added to the raw water between the low lift pumps and the 
treatment unit. The water is then pumped to the Graver Reactors/Filters Treatment Unit.  The 
Reactivators are solids contact clarifiers combining coagulation, flocculation, and sedimentation in 
one unit.  The water is flocculated, and the floc settled out using tube settlers in the solids contact 
clarifier and by maintaining a sludge blanket.  The water then passes through a two-compartment 
dual media (sand and anthrafilt) filter. 
 
Once through the filters the water is chlorinated with chlorine gas; and Carus 8500 orthophosphate is 
added for corrosion control.  The water then enters a treated water reservoir.  The reservoir, located 
beneath the process floor, is divided into three compartments with a total capacity of 705 m3.  Three 
high lift pumps deliver the finished water to the distribution system. The elevated storage tank with a 
capacity of 2273 m3 provides emergency storage and fire flow.  Pressure is controlled by a pilot 
operated Pressure Relief Valve. 
 
Wastewater from the filter backwash and clarifier blowdown is collected in a wastewater storage tank, 
and then pumped to the municipal sanitary sewer system. 
 
A 200-kW-diesel generator provides standby power to the entire WTP. 

 
Chemicals Used During Reporting Period 

- Aluminum Sulphate 
- Chlorine Gas 
- Carus 8500 
- Nalclear 8181 Polymer 

 

 
Significant Expenses 
Significant expenses were incurred to: 

 Install Required Equipment 
X Repair Required Equipment 
 Replace Required Equipment 

 



 
2024 Annual Report 

Longlac Water Treatment 

 
 
 Page 5 of 13 

 
 

Install Repair Replace Description Expense 
 X  Water Tower Painting & Upgrades $1,342,552.72 
 X  Water Tower Painting Management Fee $13,400.00 
 X  3rd party inspection - tower $33,176.30 
 X  Distribution repairs and maintenance $52,923.49 

 
Provide details on the notices submitted in accordance with subsection 18(1) of the 
Safe Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported 
to Spills Action Centre   

Incident Date 
(yyyy/mm/dd) Parameter Result Unit of 

Measure Corrective Action 
Corrective 

Action Date 
(yyyy/mm/dd) 

2024/03/03 Loss of Pressure due 
to water main break 

  repair main break 2024/03/07 

2024/03/23 TC exceedance  in 
Distribution sample  

Present  resample at site and 
upstream and 
downstream 

2024/03/28 

2024/09/05 TC exceedance  in 
Distribution sample  

Present  resample at site and 
upstream and 
downstream 

2024/09/09 

2024/12/02 Loss of Pressure due 
to water main break 

  Repair main , Flush and  
MOH Request 2 sets of 

bacti 24 hr apart 

2024/12/06 

 
Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03, during this 
reporting period 

 Number of 
Samples 

Range of E.Coli Or 
Fecal Results 

(min #)-(max #) 

Range of Total 
Coliform Results 
(min #)-(max #) 

Number 
of HPC 

Samples 

Range of HPC 
Results 

(min #)-(max #) 
Raw 52 <1 – 28 <1 – 2420 N/A N/A 
Treated 52 0 – 0  0 – 0 52 <1 – 6 
Distribution 

      
 

137 
 

0 – 0 
 

1 – 0 
 

52 
 

<1 – 94 
 

 
Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03 during the period 
covered by this Annual Report 
 Number of Grab 

Samples 
Range of Results 
(min #)-(max #) 

 

NOTE: For continuous 
monitors use 8760 as the 
number of samples. 
 
* Turbidity & chlorine 
Min/Max (lows/highs) are due 
to planned maintenance and 
not plant upset. 

Turbidity 
Raw 

Filter #1 
Filter #2 

 

 
240 
8760 
8760 

 

 
0.93 – 16.20 NTU 
0.04 – 3.00 NTU 
0.04 – 3.00 NTU 

 
Chlorine 

Treated 
Distribution 

 
8760 
365 

 
1.32 – 2.63 mg/L 
0.24 – 2.20 mg/L 

Fluoride 
(If the DWS provides 
fluoridation) 

N/A N/A 

 



 
2024 Annual Report 

Longlac Water Treatment 

 
 
 Page 6 of 13 

 
 

Summary of additional testing and sampling carried out in accordance with the requirement 
of an approval, order or other legal instrument 

Date of legal 
instrument issued Parameter Date Sampled 

(yyyy/mm/dd) Result Unit of Measure 

N/A N/A N/A N/A N/A 
 
Summary of Inorganic parameters tested during this reporting period or the most recent 
sample results 

Parameter Sample Date 
(yyyy/mm/dd) Result Value Unit of 

Measure MAC 
Exceedance 

MAC ½ MAC 
Antimony 2024/01/08 < MDL 0.6 μg/L 6 No No 
Arsenic 2024/01/08 < MDL 1 μg/L 10 No No 
Barium 2024/01/08 < MDL 10 μg/L 1000 No No 
Boron 2024/01/08 < MDL 50 μg/L 5000 No No 
Cadmium 2024/01/08 < MDL 0.1 μg/L 5 No No 
Chromium 2024/01/08 < MDL 1 μg/L 50 No No 
Mercury 2024/01/08 < MDL 0.1 μg/L 1 No No 
Selenium 2024/01/08 < MDL 1 μg/L 50 No No 
Uranium 2024/01/08 < MDL 2 μg/L 20 No No 
Fluoride 2023/01/09 > MDL 0.05 mg/L 1.5 No No 

Nitrate 

2024/01/02  0.132 mg/L 10 No No 
2024/04/02  0.069 mg/L 10 No No 
2024/07/03  0.023 mg/L 10 No No 
2024/10/01 < MDL 0.02 mg/L 10 No No 

Nitrite 

2024/01/02 < MDL 0.01 mg/L 1 No No 
2024/04/02 < MDL 0.01 mg/L 1 No No 
2024/07/03 < MDL 0.01 mg/L 1 No No 
2024/10/01 < MDL 0.01 mg/L 1 No No 

Sodium 2023/01/09  2.7 mg/L 20** No Yes 
*Lead Refer to Summary Table Below 

*only for drinking water systems testing under Schedule 15.2; this includes large municipal non-residential systems, small 
municipal non-residential systems, non-municipal seasonal residential systems, large non-municipal non-residential 

systems, and small non-municipal non-residential systems 